0®
0®

L CC
C(

)
) ®
O

C(
(

®

(
(

|

®

oW |Co|(@

0 o

®

0)

®

0 €

(

)

Teile mit
Parts with @

‘.

O,
®
&

©0 90 0 9es

SIEHE SETTINGLISTE
SEE SETTINGLIST

Qo @@ @o(ilg @ |

(@oje

16

) sl oz

Setting-Scheiben der Kolbenstange nicht inkludiert
siehe Settingliste!

gK
b
5l

450 XC-F 2019 <2019><US><F8475S0>
FRONT FORK DISASSEMBLED

mgm -lo:' not included
Pos Part Number Description Additional Text Quantity
1 48601408S2 FORK LEG R/S + TUBE CPL. 1.00
2 48601407S2 FORK LEG L/S + TUBE CPL. 1.00
3 0025080256 HH collar screw M8x25 4.00
5 48600692 Rubber cap 26,4x11 2.00
6 48601484S Adjustment screw slot M20x1 cp 1.00
7 48601533S HH collar screw M20x1x18 cpl. 1.00
8* 48601574S3 Piston Rod D12 M9x1 L385 kpl. 1.00
9* 4860150181 piston rod le. cmpl. M12x1 1.00
10 48601462S1 SCREW SLEEVE OIL CPL. 1.00
1" 4860145281 Screw sleeve M35,5x0,8 1.00

50044



12 48600578S Spring (13,9) 37-32 rebound cp 1.00
13 48601820S Spring (22) 60-30 rebound cpl. 1.00
14 RP10015 Piston set air fork D34 MY 18 1.00
15* 4860148584 Compression cpl. 0.00
15 4860148583 Compression cpl. 0.00
16 R14062 SMALL PARTS KIT SCREW CAP 1.00
17 4860145451 SCREW CAP + TUBE CPL. R/S 1.00
18 48601453S1 SCREW CAP + TUBE CPL. L/S 1.00
19 48601495 ISA lock screw M8x1 17 Alu 1.00
20 48601494S Schrader valve M8x1 cmpl. 1.00
21 48601671 Fork outer tube 49,13x577 dt54 2.00
22 R14047 Guide bushing set fork 48mm 1.00
23 R14046 Repair kit fork 48mm 1.00
24 04100002 X-ring 26,57x3,53 FKM80 1.00
25 48600044 O-ring 6x1,5 NBR70 1.00
26 48601628S Piston 34x35.4 mainpiston Freu 1.00
27 48601459 Washer check valve 6x31x0,4 1.00
28 52000158 Sticker warning 40x40 1.00
96 T14034 Fuchs grease IPR (250g) 1.00
97* 00062010053 special grease AER Fork 400g 1.00
98 48601166S1 Fork Fluid Viscosity 4.0 5L 1.00
99 R14060 SEALING KIT 1.00

* = New part




